
 

 

 
31 August 2018 
 
 
Michael T. Reynolds, Superintendent 
United States Department of the Interior 
National Park Service 
Yosemite National Park 
P.O. Box 577 
Yosemite, CA 95389 
 

CERTIFIED MAIL 
7016 1370 0000 0296 4839 

NOTICE OF APPLICABILITY (NOA), STATE WATER RESOURCES CONTROL BOARD 
ORDER WQ 2014-0153-DWQ, GENERAL WASTE DISCHARGE REQUIREMENTS FOR 
SMALL DOMESTIC WASTEWATER TREATMENT SYSTEMS, UNITED STATES 
DEPARTMENT OF THE INTERIOR, NATIONAL PARK SERVICE, WAWONA WASTEWATER 
TREATMENT FACILITY, MARIPOSA COUNTY 
 
On 5 March 2018, the United States Department of the Interior, National Park Service (NPS or 
Discharger), submitted a Report of Waste Discharge (RWD) for its Wawona wastewater 
[...]
limitation shall be measures at the influent to the wastewater treatment facility. 
 
As discussed in the attached memorandum, the Discharger shall comply with the following 
effluent limitation for total nitrogen: 
 

Effluent Limitation for Wastewater Treatment System 
Constituent Units Monthly 

Average 
Daily 

Maximum 
Annual 

Average 
Total Nitrogen (% Reduction) % -- -- 501 
1. The value represents the minimum percent reduction compared to the untreated wastewater 

value. Reduction shall be calculated on an annual basis. In no case shall the reduction result in 
an effluent limit lower than 10 mg/L total nitrogen. 

 
The General Order states in Section B.1.l that the Discharger shall comply with the setbacks 
described in Table 3.  This table summarizes different setback requirements for wastewater 
system equipment, activities, land application areas, and storage and/or treatment ponds from 
sensitive receptors and property lines where applicable.  The Discharger shall comply with the 
applicable setback requirements, as summarized in the following table: 
 

Site Specific Applicable Setback Requirements 
Equipment or Activity Domestic 

Well 
Ephemeral 

Stream Drainage 
Flowing 
Stream 

Property 
Line 

Aerobic Treatment 
Unit, Treatment 
System,  
or Collection System a 

150 ft.b 50 ft. 50 ft.c 5 ft.c 

LAA (disinfected 
tertiary recycled 
water)d 

50 ft.e 10 ft.f 25 ft.c 25 ft. 

a. Septic Tank, Treatment System, or Collection System addresses equipment located below ground or that impedes leak 
detection by routine visual inspection. 

b. Setback established by Onsite Wastewater Treatment System Policy, section 7.5.6. 
c. Setback established by California Plumbing Code, Table K-1. 
d. Disinfected tertiary recycled water is defined in California Code of Regulations, title 22, section 60301.230. 
e. Setback established by California Code of Regulations, title 22, section 60310(a). 
f. See the attached technical memorandum for discussion about reducing the setback distance from 50 feet to 10 feet. 



Michael T. Reynolds - 3 -  31 August 2018 
USDI NPS Yosemite 
Wawona Wastewater Treatment Facility 
 
 
The Discharger shall comply with the activated sludge system requirements specified in Section 
B.4 of the General Order. The General Order states in Section B.4.a that the Discharger shall 
submit a Sludge Management Plan; however, the Discharger submitted a Biosolids Use and 
Disposal Plan on 30 July 2015 and provided clarification in a 14 January 2016 e-mail and 
26 February 2016 letter. Section B.4.a also requires the Discharger to notify the Executive 
Officer of any changes in an approved Sludge Management Plan at least 90 days in advance of 
the proposed change. 
 
The General Order includes recycled water system requirements in Section B.7. The discharge 
of treated wastewater to the Wawona Golf Course shall comply with the requirements specified 
in Section B.7 of the General Order. In addition, the Discharger shall comply with the following 
recycled water specifications: 
 

1. Use of recycled water shall comply with the terms and conditions of the most 
current Title 22 regulations. 
 

2. Effluent biochemical oxygen demand shall not exceed 10 mg/L as a monthly average or 
20 mg/L as a daily maximum. 
 

3. Effluent total suspended solids shall not exceed 10 mg/L as a monthly average or 20 
mg/L as a daily maximum. 
 

4. Effluent total coliform shall not exceed: 
 

a. 2.2 most probable number (MPN) per 100 mL, as a 7-day median;  
b. 23 MPN/100 mL, more than once in any 30-day period; and  
c. 240 MPN/100 mL, at any time.  

 
5. The turbidity of filtered wastewater shall not exceed the following requirements: 

 
a. When coagulation is used, the Discharger shall operate the treatment system to 

ensure that the turbidity measurement at a location representative of effluent 
from the filtration system shall not exceed: 

i. An average of 2 NTU within a 24-hour period, 
ii. 5 NTU more than 5 percent of the time within a 24-hour period, and  
iii. 10 NTU at any time. 

 
b. When coagulation is not used, the Discharge shall operate the treatment system 

to ensure: 
i. The turbidity of the influent to the filtration unit shall not exceed 5 NTU for 

more than 15 minutes and never exceed 10 NTU; and 
ii. The effluent turbidity measured at a location representative of effluent 

from the filtration system shall not exceed 2 NTU at any time. 
 

6. The filtration rate shall not exceed 5 gallons per minute per square foot of surface area 
as specified in Title 22, CCR, section 60301.320(a)(1). 
 

7. Use of recycled water shall be limited to the Wawona Golf Course. 
 



Michael T. Reynolds - 4 -  31 August 2018 
USDI NPS Yosemite 
Wawona Wastewater Treatment Facility 
 

8. Spray, mist, or runoff shall not enter dwellings, designated outdoor eating areas, or food 
handling facilities. 

 
9. Drinking water fountains shall be protected against contact with recycled water spray, 

mist, or runoff. 

10. Except as allowed under Section 7604 of Title 17, CCR, no physical connection shall 
be made or allowed to exist between any recycled water system and any separate 
system conveying potable water. 

 
11. The portions of the recycled water piping system that are in areas subject to access by 

the general public shall not include any hose bibs. Only quick couplers that differ from 
those used on the potable water system shall be used on the portions of the recycled 
water piping system in areas subject to public access. 

 
12. Irrigation of the reclamation area shall occur between 9:00 pm and 6:00 am, as weather 

permits. Hand watering of the golf course, with a hose, using recycled water in 
conjunction with typical irrigation and irrigation system testing activities may be 
permitted during the day, provided that applications are supervised by appropriate golf 
course personnel and all golfers, pedestrians, and other members of the general public 
are precluded from entering irrigated areas until all applied recycled water has 
infiltrated the soil. Hand watering does not include watering of golf course areas by 
manually operating the irrigation system. Watering using such practices is prohibited. 

 
13. Workers shall be informed of the potential health hazards involved with contact or 

ingestion of recycled water, and shall be educated regarding proper hygienic 
procedures to ensure personal and public safety. 
 

14. Application of recycled water to the reclamation area shall not exceed what is 
reasonably necessary for the grass, soil, climate, and management system (i.e., 
generally accepted agronomic rates). 
 

15. Recycled water controllers, valves, etc. shall be affixed with recycled water warning 
signs, and the quick couplers and sprinkler heads shall be of a type, or secured in a 
manner that permits operation by authorized personnel only. 

 
Provision E.1 of the General Order requires dischargers enrolled under the General Order to 
prepare and implement the following reports within 90 days of the issuance of this NOA 
(By 30 November 2018):  
 

• Spill Prevention and Emergency Response Plan (Provision E.1.a) 
• Sampling Analysis Plan (Provision E.1.b) 
• Sludge Management Plan (Provision E.1.c) 

 
Within 90 days of issuance of this NOA, submit to the Central Valley Water Board either: 
 

• Certification that the 30 July 2015 Biosolids Use and Disposal Plan is accurate and 
reflects current biosolids handling, or 
 

• a Sludge Management Plan in compliance with Provision E.1.c of the General Order. 





Michael T. Reynolds - 6 -  31 August 2018 
USDI NPS Yosemite 
Wawona Wastewater Treatment Facility 
 
 
Attachments: Attachment A – Site Map 
 Attachment B – Process Flow Diagram 
 Monitoring and Reporting Program No. 2014-0153-DWQ-R5289 

Review Memorandum of USDI NPS Yosemite Wawona Wastewater Treatment 
Facility Report of Waste Discharge 

 State Water Resources Control Board Order WQ 2014-0153-DWQ 
   (Discharger Only) 
 

cc: Tim O’Brien, State Water Resources Control Board (via email) 
Mariposa County Environmental Health, Mariposa 
Kassy Chauhan, Division of Drinking Water, Fresno (via email) 
Jim Allen, USDI NPS Yosemite (via email) 
 

 



ATTACHMENT A – SITE MAP 
USDI NPS Yosemite 
Wawona Wastewater Treatment Facility 

 

 

  

Drawing Reference: 
Google Earth 
Map Data: © 2018 

Attachment A – Site Map 
USDI NPS Yosemite 

Wawona Wastewater Plant 
Mariposa County 

Approximate distance in feet 

0 1000 2000 

Facility 

Approximate 
Spray Field Area 



ATTACHMENT B – PROCESS FLOW DIAGRAM 
USDI NPS Yosemite 
Wawona Wastewater Treatment Facility 
 

 

  
 

Lift Stations 

Headworks 

Influent 
Equalization 

Tank 

Coagulant/
Polymer 
Injection 

Tertiary 
Clarification 

Storage 

Disinfection 

Dual Media 
Filtration 

Aerobic 
Sludge 

Digestion 

Reclamation 

Extended Aeration  

Secondary 
Clarification Sludge Hauled to 

El Portal WWTP  

Drawing Reference: 
Report of Waste Discharge 
5 March 2018 

PROCESS FLOW DIAGRAM 
USDI NPS YOSEMITE 

WAWONA WASTEWATER TREATMENT FACILITY 
MARIPOSA COUNTY 

R
et

ur
n 

Ac
tiv

at
ed

 S
lu

dg
e 

 

W
as

te
 A

ct
iv

at
ed

 S
lu

dg
e 

 





Wawona WWTF - 2 - 31 August 2018 
 
 
In a 26 June 2018 NPS letter to Central Valley Water Board staff, the NPS stated it would 
prepare a joint NEPA and CEQA document for the Wawona wastewater treatment system 
project. The letter states that a NEPA-compliant environmental assessment for the project is 
being prepared in compliance with 14 CCR section 15221 to fulfill CEQA requirements without 
producing a separate CEQA document. The letter states that the Environmental Assessment 
will undergo a 30-day public review period in October/November 2018. 
 
DESCRIPTION OF DISCHARGE 
The Facility treats domestic wastewater from the community of Wawona, which includes public 
and private visitor service facilities, park service housing facilities, the Wawona Hotel complex, 
the Wawona Seventh-Day Adventist Camp, and nearby picnic areas. The wastewater treatment 
system and disposal system currently consists of the following:  
 

• Two primary lift stations 
• Headworks consisting of Parshall flume and grinder equipment 
• Influent equalization tank 
• Extended aeration activated sludge treatment process, including: 

o Aeration tanks 
o Secondary clarifiers, 
o Return and waste activated sludge pumping facilities 

• Coagulant and polymer injection 
• Final tertiary clarification 
• Dual Media Sand Filtration 
• Disinfection (sodium hypochlorite) 
• Two effluent storage tanks (total storage capacity of 4.5 million gallons) 
• Aerobic sludge digestion 
• Sludge beds are available, but currently sludge is hauled to the El Portal WWTF for 

processing. 
• Wawona Golf Course (about 25 acres) 

 
From self-monitoring reports, the average daily influent flow rates for 2014 through 2017 ranged 
from 0.032 to 0.046 mgd. See Table 1 below: 
 

Table 1 Influent Flow 2014-2017 
Year Flow Rate Units 
2014 0.032 mgd 
2015 0.045 mgd 
2016 0.039 mgd 
2017 0.046 mgd 

 
The Facility’s discharge averages under 100,000 gallons per day and is therefore eligible for 
coverage under the General Order. Because the flow averages over 20,000 gallons per day a 
nitrogen evaluation must be conducted as described in Attachment 1 of the General Order (see 
Nitrogen Limit Evaluation section below). 
 
Table 2 below shows a summary of data representing disinfected tertiary-treated effluent 
samples taken between 1 January 2014 and 30 April 2018. The data shows the Facility 
achieves high removal rates of biochemical oxygen demand (BOD) and total suspended solids 
(TSS). With the proposed changes to the facility (see below), the RWD states additional nutrient 
removal will occur. 



Wawona WWTF - 3 - 31 August 2018 
 
 
 

Table 2 Effluent Quality Data 

 
Average Max Min Units 

Total Nitrogen (as N) 35.5 49 10 mg/L 
BOD 4.5 12.6 1.6 mg/L 
TSS1 1.3 8.1 1.25 mg/L 
BOD % Removal 98.2 99.3 97.0 % 
TSS % Removal 99.9 100 99.2 % 
Total Phosphorus 0.2 0.5 0.02 mg/L 
pH 7.3 8.5 6.6 SU 
Electrical Conductivity 783 1,267 309 umhos/cm 

1. Some TSS results were reported as non-detect so half the method detection limit 
was used to calculate average, maximum, and minimum numbers. 

 
The Discharger has demonstrated that the Facility has the capability of meeting its current 
monthly average and daily maximum recycled water specifications for both BOD and TSS of 
10 mg/L and 20 mg/L, respectively. Staff recommends that these specifications be carried over 
in the NOA. 
 
Existing Reclamation System 
Following treatment, disinfected tertiary-treated effluent is stored in two above ground tanks 
near the wastewater treatment plant (2 x 2.25 million-gallon capacity). Stored effluent is then 
used for irrigation of the Wawona Golf Course (hereafter reclamation area). The golf course it 
typically operated until the middle of October. Irrigation is continued during the winter if 
conditions allow (i.e., lack of snow or precipitation events). When irrigation demand exceeds 
effluent flow, raw water from the Merced River is blended with effluent in the storage tanks and 
applied to the golf course. 
 
The RWD does not address the setback distances for the irrigation of the golf course with 
disinfected tertiary-treated wastewater. Table 3 of the General Order requires a setback 
distance of 50 feet from the high-water mark of an ephemeral stream.  It appears that golf 
course irrigation may occur within 50 feet of the ephemeral stream, which runs along the 
north-eastern side and through the middle of the southern side of the golf course. According to 
the General Order, this setback distance is based on best professional judgement and not 
based on specific regulatory requirements (e.g., Title 22, plumbing code, etc.).  General Order 
Section B.1.I.V. allows setbacks not based on a regulatory requirement be revised by the 
Regional Water Board Executive Officer on site-specific conditions.  Staff is unaware of any 
reported nuisance conditions since issuance of WDRs Order R5-2013-0092 (NPDES No. 
CA0081795). 
 
Staff recommends a setback distance of 10 feet with a prohibition of runoff from golf course 
irrigation from entering the ephemeral stream. 
 
Proposed Changes 
In the future the Discharger proposes changes in both the treatment facility and disposal area. 
 
Proposed changes to the treatment facility include the following items: 
 



Wawona WWTF - 4 - 31 August 2018 
 
 

• Baffle the existing activated sludge basins to provide two identical treatment trains, each 
with anoxic and aerobic zones for enhanced nutrient reduction, 

• Addition of a rotary drum mechanical thickener for sludge processing prior to aerobic 
digestion, 

• Expansion of the aerobic digester tanks to a capacity of 75,000 gallons for additional 
operational storage, and 

• Addition of a screw press dewatering facility. 
 
Proposed changes to the disposal area includes addition of a subsurface disposal system under 
Fairway 7. The proposed subsurface disposal system will consist of 70 to 75 subsurface 
disposal lines that will be 70 to 120 feet long and 10 feet apart and will be configured into four 
dispersal zones. The disposal lines will be installed into 5 to 6 feet deep trenches on top of 3 
feet of aggregate. Each zone will be equipped with observation wells to review water levels 
upgradient and downgradient of the subsurface disposal area. Over the drain pipe, the drain 
rock trench will be wrapped in a synthetic textile and covered with topsoil and replacement turf. 
 
NITROGEN LIMIT EVALUATION 
As previously mentioned, the Facility flow rate exceeds 20,000 gallons per day which triggers 
the need for a nitrogen limit evaluation. A nitrogen limit evaluation was not submitted with the 
RWD. Order R5-2013-0092 requires monitoring for nitrite plus nitrate (as N) and total nitrite 
nitrogen (as N).  Based on the following information (from the RWD and self-monitoring reports) 